SNL TAIWAN

'\“ EXCELLENCE 2012

®

SHING LING.
@ iyl )

100/{:M deinT S haatcs o
SINCE 1989  INDUSTRIAL SEWING MACHINE PRASTIRESD e

V(G-999S-N700 without TF Series
4a 5 R = 41 T 42 AR WA Y A A5 T

3-needle 5-thread Small Cylinder-bed Interlock Stitch
Machine with Left-hand Knife Fabric Trimmer

Spare Parts Book

@ 3 RO
SHING LING SEWING MACHINE CO., LTD. K _- .

SINCE1989 (€ ISO9001/CNS 12681







INDEX

MISCELLANEOUS COVERS(1)
MISCELLANEOUS COVERS(2)
MISCELLANEOUS THREAD EYELETS(Plain)
MISCELLANEOUS THREAD EYELETS(Automatic)

]

HMHERAEA)
HHERINE(2)

1B AR 5 B I B 44 (238
BR % B & B (LD 4R

MISCELLANEOUS BUSHINGS EEEE

MAIN SHAFT DRIVING MECHANISM TEEhEE M

UPPER SHAFT - MECHANISM LEhiaE

NEEDLE BAR, NEEDLE GUARD MECHANISM g, TEETHE
PRESSER FOOT MECHANISM il L i

SPREADER DRIVING MECHANISM - £ 4% R Eh HE 4E

LOOPER DRIVING MECHANISM TS EREN MRS

FEED DRIVING MECHANISM BRI S ERE AR
DIFFERENTIAL FEED RATIO DEVICE EEEREN RIS

FEED DRIVING MECHANISM EREESHE

FABRIC EDGE GUIDE&COVER BlEetEigiH
LEFT-HAND KNIFE DEVICE 18T EREN S
LUBURICATION MECHANISM(1) iEmEE(1)
LUBURICATION MECHANISM(2) 1EmERE(2)

UNDER THREAD TRIMMER T 70 EREh#E 48

UNDER THREAD TRIMMER (PNEUMATIC TYPE) KB T ESHE
TOP THREAD TRIMMER (PNEUMATIC TYPE) AND AIR WIPER RER= 4] 70 #4448 B2 R @ 42
UNDER THREAD TRIMMER (ELECTRIC TYPE) BRI T U0 7 SR EHE S
TOP THREAD TRIMMER (ELECTRIC TYPE) EX Il L
PRESSER FOOT LIFTER (PNEUMATIC TYPE) KRB 14 B4R S R R R S &
PRESSER FOOT LIFTER (ELECTRIC TYPE) B nBEREN S
ELECTRIC WIPER B RS
COMPACT-SIZE SERVO MOTOR&BUILT-IN SYCHRONIZER [EEE 55 EFl 4 & AT EVAR
THREAD STAND & SUPPORTING BOARD RN M TR R4

PNEUMATIC CONDENSE STITCH MECHANISM
(OPTIONAL)

REBAREMEE (REE)

W N

3-1

0 N O O b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27



%I“ 2
b E—

o/ W¥efp——————— I@D

D) —

B2



MISCELLANEOUS COVERS(1) WREINEN) 1
Ref. Parts Amt .
No. No. Description Z H BB Reg .

1 N0136-1  Machine Farme Unit B 1
2 S0202-1  Machine Frame Supporting Bar ( Short ) #£88 M#E(E) 2
3 S0202L1  Machine Frame Supporting Bar (Long ) #¢B& R (K) 2
4 N1345 Oil Sight Gauge HEHER 1
5

6

7 S0207 Seal Plug LEhmEE 1
8 S0208 Seal Plug LIEHHEE 1
9

10 S0210-1  Dust-proof Plate PrEEE 1
11

12 N0212  Seal Plug BE 1
13

14 N0133 Loop Thread Take-up Cover RRWEES 1
15 N0137-1  Head Cover Gasket gk 1
16 SV221 Screw (M4 x 0.7 - 8) 1244 9
17 NO0140 Needle Bar Guard HEES 1
18 NO101 Top Cover = 1
19 N0103 Top Cover Gasket gk 1
20 SV241 Screw (M4 - 0.7 x 14) 1244 9
21 NO104  Oil Sigh Window IS 1
22 NO105 Head Cover Seal Plug BE 1
23 NA0106-1 Head Cover FRIE 1
24 N0107 Head Cover Gasket gk 1
25 RV09 Head Cover Seal Plug BE 1
26 SF220 Screw (M4 x 0.7 -10) L5 2
27 SV252NI  Screw (M5 x 0.8 - 10) LY 5
28

29 S0229 Knock Pin EE 8 2
30 S0230-4  Lower Frame Unit T B 1
31 S0231 Lower Arm Frame T8 1
32 VA18 Pin i 1
33 L0354  Screw ( SM1/8-44) LY 1
34 L0357 Cover Latch Spring RE 1
35 SV206  Screw (M2.5-0.45 % 3.5) LEEY 1
36 MEE040  Screw (M3.5-0.6 x4 ) 1R 4% 2
37 NO140B  Needle Bar Guard HEES 1
38 NO0144 Cover Hinge(Lower) EFERR(T) 1
39 N0145 Cover Hinge(Upper) EBERMR(L) 1
40 LO635N1  Screw (M4 -0.7 x 6) R4 2

* Ref. No. 41 to 47

----- See the following page

VG-999S-N700-AST-DS



%I“ 2
b E—

o/ W¥efp——————— I@D

D) —

B2



MISCELLANEOUS COVERS(1) BREAE(1) 1

Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
41 NV11 Nut B2 1
42 GE47 Washer [ 2
43 GKO08 Screw (M3-0.5x%x5.6) 1R % 2
44 N0448 Eye Guard ZEEHER 1
45 NA0149  Eye Guard Holder FEHEXE 1
46 M0213  Washer BOREET] 1
47 M0214  Screw (M4-0.7 x 4) R4 1

*Ref .No. 1 to 40 - See the preceding page.

VG-999S-N700-AST-DS






MISCELLANEOUS COVERS(2) BRRAEQ2) 2
Ref. Parts Amt .
No. No. Description 2 85 £ B Req .

1 S0601-1  Crank Chamber Cover HhEE FE 1
2 S0602-2  Crank Chamber Cover Gasket BB B 1
3 S0603  Screw (M4 x 0.7 - 8) 8244 5
4 MFS080 Screw (M4 x 0.7 -8) R4 7
5 MEBO030 Screw ( M3.5 x 0.6 - 3) L3 E 4
6 LLO203NI  Screw (M4 x 0.7 - 10) 8244 4
7 29-64  Screw (M3 x 0.5-6) 8244 1
8 S0608 Rubber Cushion (g 4
9 S0609-2  Differential Feed Cover EHELE 1
10 S0610-2  Differential Feed Cover Gasket EBEBRR 1
11

12 VBO08 Rear Cover ®rE 1
13 N0209 Rear Cover Gasket BREZS 1
14 SV232  Screw (M4 x0.7-10) 8244 6
15 N0246 Thread Take - up Cover ( Rear) RIFEE (&) 1
16 N0273 Washer Be 1
17 LO202NI  Screw (M4 x 0.7-8) 1R %% 2
18

19 N0208 Seal Plug B=E 1
20 N0212 Seal Plug BE 1
21 RV0O9  Seal Plug Bz 2
22 GD28  Seal Plug YHES) 1
23

24

25

31 S0240 Front Cover ( Lower) Bl & K B 1
32 S0238 Front Cover ( Upper) EIEAEYES 1
33 SV211 Screw (M3 -0.5x%x6) 230 4
34 S0236 Thread Take - up Cover ( Front) RREE 1
35 GJ36  Screw (M4-0.7 x5.8) 8244 2
36 SV215 Screw (M3-0.5x%x5) L0 1
37 N0243 Cover Latch Spring *xE 1
38 MFLO80  Screw (M4 -0.7 x 8) 8244 1
39 NF27  Nut(M4-0.7) 1215 1
40 MFZ100  Screw (M4 - 0.7 x14) 8244 1
41 S0241-3 Cloth Plate RAEFE 1
42 N0222 Front Cover Hinge I 1
43 VB29 Conical Spring Washer M EER S 2
44 SV225  Screw (M4-0.7) 8244 2
45 SV242 Screw (M4 -0.7 x 3) IR 2
46 SV241  Screw (M4 -0.7 x 14) 8244 2
48 SV230 Screw L 1

VG-999S-N700-AST-DS






MISCELLANEOUS THREAD EYELETS(Plain)

1B A g B % B 4 (E il

3

Ref. Parts Amt .
No. No. Description Z 4 2 8B Req .
1 FK20-1 Thread Tension Spring Cap FHRSR DA (B ) 3
2 FK19 Tension Spring Disc Support ROFAZER 5
3 VCO03 Needle Thread Tensoin Spring gHRR D EE 3
4 VCO05 Top Cover Thread Tension Spring FRROEE 2
5 FJ21 Thread Tension Spring Retainer L #R5R 1B E E R 5
6 FK12 Felt i3] 5
7 FK14 Tension Disc ROIBRE (K) 10
8 VC09-1 Tension Post FHRR D EE R 5
9 VC10 Tension Post Ferrule FRER DI ERBIR 5
10 VC11 Tension Disc Separator FER D EBREERCEEMIRE) 1
11 VC12 Tension Disc Eyelet L+ ##RIB AR 5
12 VC13 Thread Lead - in Guide BRER 5
13 VC14 Tension Post Support LR DA AR 1
14 GB37  Screw (M4-0.7 x 8) 1244 9
15 VC21 Thread Guide Plate BAREAR 1
16 VC17 Thread Eyelet Pipe (Long) BREE (R) 1
17 VC20 Thread Eyelet Pipe Stay BREEEERE 1
18 VC22 Top Cover Thread Eyelet ( Right) LERRRIBIRE (B) 1
19 FK20 Thread Tension Spring Cap (R) FHRSRDFAEESR (4T) 2
20 SF111  Screw ( SM9/64 - 40 x 6.7 ) 8244 2
21 VC25-1 SP Container Cover WHEE 1
22 VC26 Felt i3] 1
23 F0367 Thread Eyelet Support BiRIH 3
24 SV206  Screw (M2.5-0.45 x 3.5) R4 8
25 M0838  Top Cover Thread Eyelet ( Left) LERERIE (£) 1
26 SV221  Screw (M4-07x8) 244 5
27 N0327-3  Needle Thread Eyelet SHAEIBAREE 1
28 GB18  Screw (M4-0.7 x 8) 8244 2
29 N0378-1  Needle Thread Guard HiRE% 1
30 GE47 Washer E[E 6
31 SV208 Screw (M3-0.5x%x44) 1244 3
32 N0332 Top Cover Thread Guide L EARE R 1
33 M0830 Washer B 1
34 N0334 Supplementary Thread Guide Lt R ARE B E AR 1
35 VC40 Tension Post FEnRRR DA BATE 1
36 FC24 Top Cover Tension Disc(Small) LERRRIBAREE (/D) 4
37 VC42 Supplementary Tension Spring B 2
38 VC43 Nut $R 18 1
39 N0339  Thread Take-up Eyelet Bracket RIRERER 1
40 S0232-1  Thread Take - up Cover ( Rear) RIREE (&) 1

* Ref. No. 41 to 68

----- See the following page

VG-999S-N700-AST-DS






MISCELLANEOUS THREAD EYELETS(PIlain)

1B A g B % B 4 (E il

Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
41 SF222  Screw (M4-0.7 x6) 2% 2
42 VC58 Latch Spring HEEE 1
43 VC49-1 Thread Take-up Eyelet Holder RRFER 1
44 NO344  Screw (M4-0.7 x 6.5) 8244 1
45 VB29-1 Conical Spring Washer i LR B 1
46 VK48 Washer B]E 1
47 VC57-1 Thread Take - up Eyelet ( Left) TR (&) 1
48 VC55-1 Thread Take - up Eyelet ( Right) FRR (B) 1
49 VC25 SP Cover WimtE 1
50 N0350 Looer Thread Guide T EARITARAR 1
51 VC46 Looper Thread Eyelet T AT iBRIR 1
52 S0352 Thread Eyelet BRA 1
53 SV218  Screw (M3-0.5) 2% 1
54 VC30 Guide Pin B EEEE 1
55

56 VC18 Thread Eyelet Pipe ( Short ) BREE (82) 1
57 NO0357 Needle Thread Eyelet BRBEE 1
58 WFO03 Washer B]E 2
59 PF10-1 SP Felt Stay & £ $8 1
60 N0379 Adjusting lever ATFARNER 1
61 18-26NI  Screw (M3-0.5 x 4) ik 2
62 M0834-1  Thread Eyelet B 1
63 SV215 Screw (M3-0.5x5) 124k 1
64 M0832 Needle Thread Guide HRER 1
65

66 M0831  Thread Eyelet B 1
67 VC33 Needle Thread Retainer Support SHRR D FARBBEERE (/D) 1
68 J0865-2  Ceramic mE 29

*Ref.No. 1 to 40

..... See the preceding page.

VG-999S-N700-AST-DS



eﬂmwﬂ’)n%w

Y T NGOG
)




MISCELLANEOUS THREAD EYELETS(Automatic)

iR iR g B 5 B (HD4R)

3-1

Ref. Parts Amt .
No. No. Description Z 4 2 8B Req .

1

2

3

4 16-04-1 Tension Release Lever ROBHEEEER (&) 1
5 SV223  Screw (M4 -0.7 x 14) 8244 1
6 16-06-1 Tension Release Block R E & E e 1
7 SV260 Screw (M6 -1x5) 1R %% 2
8 S0336-1  Tension Release Connecting Plate Z+HEEE R (EB) 1
9 SV221  Screw (M4-0.7 x 8) 244 6
10 16-10  Screw (M4-0.7) 1244 1
11 VC14 Thread Tension Base (Optional) EHIRER DR (1EE8) 1
12 WF04 Washer B]E 2
13 FL13 Cord Clamp ElAREE UC-1 2
14 16-14 Collar IEHEEHIR 1
15 SF106 Screw ( SM1/8 - 44 x 3.8) IR 5% 5
16 FA20 Ceramic Guide & 5
17 N1917 Tension Release Shaft B 0 R HU 1
18 16-18-2  Thread Pull-off Eyelet IBIRFRIREE 1
19 16-19 Thread Pull-off Bar IBRRFRARR 1
20 VC36 Swing-Proof Spring PrEEE 1
21 SV242  Screw (M4-07x3) Rk 7
22 16-22 Thread Pull-off Hook Unit (One Hook) SRR EERE (1) 5
23 16-23 Thread Wiper Lever BRI 3
24 16-24 Thread Pull-off Bar Holder RREEH 1
25

26 16-26 Thread Pull-off Set FARRAE 1
27 16-27 Thread Wiper Lever BiRE 2
28 16-28 Retaining Ring IR ETW-4 BK 1
29 M1929 Tension Connected Lever (Front) N AOBHEREER (81) 1
30 16-30  Screw (M4-0.7 x 15) 1245 1
31 VH49-1 Spring fREEE 1
32 SF228  Screw (M4-0.7 x 4) 8244 2
33 SV241  Screw (M4 -0.7 x 14) 1244 2
34 16-34 Spacer ik 2
35 16-35 Tension Disc Separator IBRRAR D8 0 BESR 1

VG-999S-N700-AST-DS






MISCELLANEOUS BUSHINGS EELE 4
Ref. Parts Amt .
No. No. Description Z 4 E B Req .

1 N0458 Needle Bar Bushing ( Upper) HEEE (L) 1
2 N0457 Needle Bar Bushing ( Lower) HEEE(T) 1
3 N1048 Oil Seal 1E5HIR 1
4 IM001 Felt AR 2
5 N0405-1  Persser Bar Bushing BRES 1
6 VD04 Oil Seal 1ERIR 1
7 N0407-1  Spreader Driving Bar Bushing LEREREE 1
8 VD06 Oil Seal 1ESHRIR 1
9 N0409-2 Oil Seal 1ESRIR 1
10 N0410-1  Needle Thread Take - up Bushing ( Fror $HRiZREEE (&) 1
11 N0411-1  Needle Thread Take - up Bushing ( Rea $HRBREERE (%) 1
12 N0412-1  Spreader Driving Shaft Bushing ( Left) E&i{FiEiRSEBMES (£) 1
13 N0413-1  Spreader Driving Shaft Bushing ( Right L8R iEiREBHHEE (H) 1
14 N0414 Oil Seal 1ERIR 1
15 N0415-1  Lifter Shaft Persser Bar Bushing BRREAFT#HES 2
26

27

28 VK28 Oil Seal JhE 1
29 S1240 Needle Guard Holder Bushing ( Left ) EsHEEE (&) 1
30 S1241 Needle Guard Holder Bushing (Right) TE$HEEE (H) 1
31 S1675 Differential Feed Bar Shaft Bushing ( Left EEEEE(X) 3
32 S1674 Differential Feed Bar Shaft Bushing ( Righ B8 E & (#) 3
33 S1671 Feed Bar Lift Shaft Bushing ( Rear ) FEHEEHHEE(R) 1
34 S1672-2  Control Lever Shaft Bushing BHRSHES 1
37 S1883 Micro Differentaial Feed Adjustment Bushing ( Center ) ﬁﬁﬁ%@)iﬂi%%(&’l) 1
38 N0415 Micro Differentaial Feed Adjustment Bushing ( Left) #{FZBIEHEE (£2) 1
39 S1880 Micro Differentaial Feed Adjustment Bushing ( Center ) ﬂ%ﬁi@jiﬂ]ﬁ%(ﬁp) 1
40 S1881 Micro Differentaial Feed Adjustment Bushing ( Center ) ﬂﬁﬁ%i{)ﬁﬁﬂiﬁ%(ﬁm 1
41 N0435-2 Micro Differentaial Feed Adjustment Bushing ( Right ) f{FA Z B/ EHEE (K1) 1
42

43 S2043 Differential Feed Bar Shaft Bushing ( Left SXEREEHHEE (L) 1
44 S2044 Differential Feed Bar Shaft Bushing ( Righ SRENEESHEE(H) 1
45

46 S1441 Looper Driving Shaft Bushing ( Front) TaA$HEBEMES (87) 1
47 S1442 Looper Driving Shaft Bushing (Rear) TA$EBHEE (%) 1

VG-999S-N700-AST-DS






Ref.

[ S UL U N NS N S N U W — Z
(QOO\IO)(HL(»JM—\O@OO\‘@U'L(’ONA‘Q

W WWWWWWNDNDMNDDNDNDDNDNDNDNDNDDN
OO WN 20000 NOOGTPA WN-O0

MAIN SHAFT DRIVING MECHANISM TEEEEME 5
Parts Amt .
No. Description 2 464 5 8B Req .
S0802-1  Lower Crankshaft L 1
S0803 Screw (M6 x 0.75-4) 1R 4% 2
S0804-2 Lower Shaft ( Left) TE&E(x) 1
S0805 Connecting Rod BMOEE 1
S0806 Screw (SM 9/64 x 40 - 13) 1244 4
S0807 Driving Unit HEHE 1
M0612 Screw (M6 - 0.75 x 14 ) L5 1
S0810  Screw (M6-0.75%5) 244 2
S0813B  Main Shaft Sprocket ( Lower ) TEEEF R 1
GE11-3  Ball Bearing ( Left) (42 x 20) BIREM (L) 1
GE59 O Ring (OFick: 2
L0530 Collar BHE 1
SV260 Screw (M6-1.0x5) IR 4
S0818 Washer B]E 2
VEO9 Retaining Ring IR 1
VE10 Ball Bearing (47 x 20) R ERE A 1
L0528-2 O Ring OHIR 2
SF240  Screw (M6-1.0x6) 44 6
VEO06 Ball Bearing ( Right) (52 x 20) BERIEN (B) 2
VEOQ7 Retaining Ring IR 1
N0538-1  Lower Shaft ( Right ) TESH(H) 1
GE13 Lower Shaft Joint TEDMERFEE 1
SV261 Screw (M6-1.0x 8) 1244 2
S0828 Pin z=0 A 1
N0537 Ball Bearing Base EMRE E B 1
N0501 Pulley ket ) 1
L0503 Collar BE 1
S0832 Driving Worm EEIRE 1
SV253  Screw (M5-0.8 x 16) 2% 4
N0539 Base Top Cover BEERE L 1
SF220 Screw (M4 -0.7 x 10) R 5% 2
M0634 Ball Bearing (47 x 20) R R 1

VG-999S-N700-AST-DS






UPPER SHAFT - MECHANISM L EhAs 6
Ref. Parts Amt .
No. No. Description 24 2 B Req.

1 F0601 Handwheel FHwm 1

2 VF04 Handwheel Mark FH®EREE 1

3 SF241 Screw (M6 -1.0 x 10) IR 2
4 SF240 Screw (M6-1.0x6) IR 13
5

6 M0634 Ball Bearing R ERE A 1

7 N0607 Collar BHE 1

8 N0608-1  Timing Belt(GT560-5GT) B R 1

9 GF08-2  Upper Shaft Sprocket ( Upper ) FEEEmsm (L) 2
10 SV261 Screw (M6 -1 x 8) R4 (R5E) 2
11 F0639-3  O-ring BBR 1

12 N0612 Upper Shaft & 1

13 N0613 Upper Shaft Joint EFahiEEsE 2
14 N0614 Felt womis 1

15 SV221 Screw (M4 -0.7 x 8) IR R 2
16 N0616-1  Oil Sleeve RMER 1

17 N0617-2  Upper Crank Shaft gL 1

18 NO518  Screw (M6-1.0x4) 1244 1

19 N0260  Screw (M4-0.7 x 10) 1244 1

20 VE10 Ball Bearing R ERE A 1

21 N0621 Eccentric Thread Take - up BRm O 1

22 N0622 Collar ENMIR 1

23 N0623 Connecting Rod MR 1

24 VF19 Ball Bearing REREE MK 3
25 SF142  Screw (SM7/32-32x4) 1244 4
26 L0528 O Ring [oF:k: 2
27 VEO09 Retaining Ring R 2
28 VF19LU  Ball Bearing RERIZ 3
29 N0629 Collar BhIR 1

30 S0834-1  Looper Thread Take - up Shaft TasHiRREH 1

31 SV253NI  Screw (M5-0.8 x 16) 1244 1

32 M0835 Top Cover Thread Take - up L ERARIGRRIE 1

33

34 F0530 Looper Thread Take - up T At RER 1

35 SV264 Screw (M6 -1 x 8) IR R 4
36 N0636-1  Connecting Rod BEmER 1

37 SV223  Screw (M4-0.7 x 14) 1244 2
38 N0535 Anti-shock Rubber BEB® 2
39 N0639 Guide Fork EEE 1

40 SV268  Screw (M6-1.0 x 16) 1244 1

* Ref. No. 41 to 52

----- See the following page

VG-999S-N700-AST-DS






UPPER SHAFT - MECHANISM LEhE 6
Ref. Parts Amt .
No. No. Description 2 85 £ B Req .
41 NO0641 Spacer WE 1
42 VF29 Washer B 1
43 SV252  Screw (M5-0.8 x 10) 8244 1
44 NO644-1  Driving Shaft EE 1
45 MO0808 Bracket & 7E B2 1
46 SW06 Spring Washer EERA 2
47 N0647-3  Needle Thread Take - up SHRBIRE 1
48 J0865-2  Ceramic mE 4
49
50 N0650 Retaining Ring R 2
51 N0651 Retaining Ring R 2
52 N0652 Washer B 1

*Ref .No. 1 to 40 - See the preceding page.

VG-999S-N700-AST-DS



34 12



NEEDLE BAR, NEEDLE GUARD MECHANISM Stie, THETHIE 4
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .

1 GG04-2  Needle Bar EIE = 1
2 F0704-1  Needle Bar Bracket SHAEEREN SR 1
3 MFB100  Screw (M4-0.7 x 10) 244 1
4 FO717 Connecting Rod Eig 1
5 VG19 Roller Bearing REHIEM 1
6 NO717 Connecting Rod Ring EEHS 1
7 SV211 Screw (M3 -0.5x%6) IR %% 1
8 NO719-1  Connecting Rod Pin R 1
9 NO711 Counterweight T B E Lo 1
10 NO712  Screw (M5-0.8 x 10) 1244 2
11 NO713  Screw (M8-1.25 x 12) 8244 2
12 VG22 Slide Block SHREENIEHR 1
13 N0723 Needle Bar Guide EAREIAVE R | 1
14 MFP160  Screw (M4 -0.7 x 16 ) 1244 2
15 NO0726 Oil Sponge 0% Je1 A% 1
16 SF114  Screw (SM9/64-40 x 7.5 ) R4 1
17 NO727-1  Needle Bar Thread Eyelet SR TERBRRE 1
18 J0865-2  Ceramic 7= 8
19

20

21 S1221 Needle Guard Eccentric Eét A RO () 1
22 SF228  Screw (M4-0.7 x 4) 1244 7
23 S1223-1  Needle Guard Lever ( Rear) JESHRENER (1R) 1
24 S1224 Oil Wick S 1
25 S1225 Pin KEEE] 2
26 S1226-1  Needle Guard Connecting Shaft ( Rear ) TE#&HE 8 (&) 1
27 S1227 Oil Wick JHES 2
28

29 S1229-1  Connecting Bushing EEEE 1
30

31 S1231 Collar IR 1
32

33 S1233-1  Needle Guard Holder ( Rear ) TE&HEERE(#8) 1
34 S1234 Oil Wick A 1
35

* Ref. No. 36 to 50

----- See the following page

VG-999S-N700-AST-DS



34 12



Ref.
No.
36
37
38

39

40

41
42
43
44
45
46
47
48
49
50

X Ref .

NEEDLE BAR, NEEDLE GUARD MECHANISM griE, THeHHE 7
Parts Amt .
No. Description T H £ B Req .
S1236 Needle Guard ( Rear) Bt (1) 1
SV242  Screw (M4 -0.7 x 3) 44 1
VG240-2 Needle Clamp ( 240 )(Optional) &H48 (2 & 4.0mm )(IBEE)
VG248-2  Needle Clamp ( 248 )(Optional) &4 (2 & 4.8mm )(IBEE)
VG356-2 Needle Clamp ( 356 )(Optional) &4 ( 3 & 5.6mm )(IBEE)
VG360 Needle Clamp ( 360 )(Optional) £+48 (3 & 6.0mm )(iEEE) 1
VG364-2 Needle Clamp ( 364 )(Optional) &H48 ( 3 & 6.4mm )(IBEE)
VG460-1 Needle Clamp ( 460 )(Optional) &4 (4 & 6.0mm )(IEE)
VG464-3  Needle Clamp ( 464 )(Optional) &4 (4 & 6.4mm )(IES)
UYx128# 11 Needle(240, 248, 356, 364, 464) (Optional B¢t 3
MY1014B  Needle (452, 460) (Optional) B #H(EE) 4
SF117  Screw ( SM9/64 - 40 x 4 ) 8244 1
S1242-1  Needle Guard ( Front) TE&t 5 (/1) 1
VC34 Thread Retainer Disc Support gHRR DB 1
VC35 Needle Thread Retainer Dise EHRER D FARABRIR(D) 1
VC36 Needle Thread Retainer Spring HRR D EE 1
SV108-1  Screw ( SM1/8 - 44 ) 44 1
FC38 Top Cover Thread Eyelet L ERRIBIRE 1
SF106 Screw ( SM1/8 - 44 x 2.8) L0 4
NO0729 Eyelet Spring SR EELR 1
SF205  Screw (M2.6 - 0.45 x 5) 1244 1
No. 1 to 35 - See the preceding page.

VG-999S-N700-AST-DS






PRESSER FOOT MECHANISM REME 8
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .

1 NO0801 Presser Spring Regulator B H R EE 1
2 VHO3 Lock Nut 120 1
3 N0803-1  Presser Bar Spring ( Outer) BiHEE (H) 1
4 NO0804 Presser Bar Connecting Bracket BHEEE 1
5 SF124  Screw (SM11/64-40 x 10.5) R4 1
6 VHO7 Presser Bar Guide EEEERE 1
7 MFP160  Screw (M4 - 0.7 x 16 ) 8244 2
8 N0808 Presser Bar Spring ( Inner) BEEE (R) 1
9 N0809-1  Presser Bar L 1
10 GH47 Safety Spring ZEER 1
11 Sv215 Screw (M3-0.5x5) L5 1
12 M0936 QOil Protector Ring wBH 1
13 NO0813 Collar (9% 17 x 7mm ) FREIR 1
14 SF228  Screw (M4-0.7 x 4) 1244 3
15 VH50 Thread Chain Cutting Knife R 1
16 SV214  Screw (M3-05x4) 8244 1

VH240N  Presser Foot(240)(Optional) A2 MERE(240)(GEH)

VH248N3  Presser Foot(248)(Optional) A2 MERBE(248)(GEH)

VH356N3  Presser Foot(356)(Optional) A2 MERBE(356)(GEH)
17 _ . . 1

VH364N3  Presser Foot(364)(Optional) A2 MERBE(364)(GEH)

VH460N3  Presser Foot(460)(Optional) A2 MERBE(460)(GEH)

VH464N3  Presser Foot(464)(Optional) AEMEBK(464)(EE)
18 VH57 Upper Presser Foot BRI 5E 1
19 VH21 Spring s 1
20 VH20 Presser Foot Hinge Pin BRESEE 1
21 PF10 Presser Foot Hinge Pin BRESiEE 1
22 VH53N3  Left Presser Foot THEME8H 1
23 VH16N3-1  Presser Foot Spring R 1
24 VH59 Fixed Plate FEEER 1
25 SV103  Screw (SM3/32-56 x5) 8244 1
26 SF116  Screw (SM9/64-40 x 8 ) R4 1
30 N0830 Lifter Link RAHER 1
31 N0831 Screw (M5-0.8 x 3.5) 1244 2
32 N0832 Lifter Shaft BRRRAEE 1
33 NO0833 Collar (8 mm x 16 mm x 8 mm)) EIR 1
34
35 N0835 Intermediate Lever EENR 1
36 SF231  Screw (M5-0.8 x 14) R4 1
37 N0837 Spring EE 1
38 N0838 Chain Link B 1
39 N0839 Lifter Lever BHE 1
40 N0840 Wave Washer R EE R 1

* Ref. No. 41 to 66

----- See the following page

VG-999S-N700-AST-DS






PRESSER FOOT MECHANISM RR#E 8
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
41 WFOQ7 Washer B]Ey 1

VH240NA  Presser Foot(240) BRI4H (240)(GREL)

VH248NA  Presser Foot(248) BRI4H (248) (R EL)
42 VH356NA  Presser Foot(356) BRI4H (356)(1ZBL) 1

VH364NA  Presser Foot(364) B4 (364)(GREL)

VH460NA  Presser Foot(460) BRI 4H (460)(GREL)

VH464NA  Presser Foot(464) R4 (464)(GRE)
43 N0843 Lifter Spring RAHE 1
44 N0844 Lifter Lever Holder BHERE 1
45 H1332-1 Pin & £ $8 1
46 N0846 Bracket BEH 1
47 GL16  Screw (M6-1x12) 1244 3
48 NV12 Nut 1205 1
49 N0849 Screw (M5-0.8 x 18) 1244 1
50 N0850 Connecting Plate ( Optional ) EiESR (BEA #EE) 1
51 NO851  Screw (M4-0.7 x5) 244 1
52 N0852 Screw (M4 - 0.7 x 4 ) ( Optional ) R (BEA E&) 1
53 N0853 Tension Release Lever ( Optional ) NAOBMER (BEA EE) 1
54 SV223  Screw (M4 -0.7 x 14) 1244 1
55 N0855-1  Tension Release Shaft ( Optional) hohERehE (BEA ER) 1
56 VH49 Vibration Absorb Spring ( Optional ) prEEE (EEA Ek) 1
57 N0804-1  Fastener Pin R EEH 1
58 SAB035  Screw ( SM 3/32-56 x 3.5) 4% 1
59 VH73 Washer B]E 1
60 VHB9N Extension Plate INEE4R 1

VH240N1  Lower Presser Foot R Bl JEE(240)

VH248N1  Lower Presser Foot R B JES(248)
61 VH356N1-2 Lower Presser Foot IR Bl JES(356) 1

VH364N1  Lower Presser Foot R I ES(364)

VH460N1  Lower Presser Foot R Bl JEE(460)

VH464N1  Lower Presser Foot BRI JES(464)
62
63 VHO06 Presser Foot Hinge Pin BRESEE 1
64 VHO8 Presser Foot Hinge Pin BRESiEE 1
65 VH53N1-2  Left Presser Foot THEMEBH 1
66 N0842 Lifter Spring RARE (BN EE) 1

*Ref .No. 1 to 40 - See the preceding page.

VG-999S-N700-AST-DS






SPREADER DRIVING MECHANISM L AR EE B AR o)
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .

1

2 N0902  Eccentric N 1
3 SV250 Screw (M5-0.8 x5) 1244 2
4 N0904 Connecting Rod EMRER 1
5 SV221  Screw (M4-0.7 x 8) 2% 1
6 V108 Washer B]E 1
7 VI09 Adjusting Lever Pin CIEEE W 1
8 WFO06 Washer BE 1
9 NF31 Nut 120 1
10 N0910  Adjusting Lever AHRER 1
11 SV268  Screw (M6-1.0x 16) Bk 1
12 N0912-1 Driving Shaft FEEpE 1
13 VI22 Collar IR 2
14 SF228  Screw (M4 -0.7 x 4) 2% 4
15 15-39 Spring Washer S 1
16 VI17 Rocking Arm By 1
17 SF240  Screw (M6-1.0x6) 2% 2
18 VI19 Rocking Pin LERE 1
19 N0919 Oil Wick S 1
20 VI20-1 Spreader Bar EXE 1
21 Vi21 Bushing Ring WA 1
22

23

24 VI24 Spreader Holder EMREDE 1
25 S0925 Spreader EMRERD 1
26 SV222  Screw (M4-07x12) Bk 2
27 N0927 Thrust Sheet Ilay::F %= 1
28 N0928 Thrust Sheet BE 1

VG-999S-N700-AST-DS



714



Ref.

No.

1
2
3
4
5
6
7
8
9
10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

LOOPER DRIVING MECHANISM Tost RS 1 0

Parts Amt .

No. Description 2 85 £ B Req .
S1401 Looper Rocker Regulating Eccentric T A EEIRROE 1
S0810 Screw (M5-0.8 x5) IR 1
VJ32 Roller Bearing R e B & 1
S1404 Looper Rocker Connecting Rod T A IEMRER 1
S1405 Looper Rocker Adjusting Pin TattEEFAEE 1
NV12 Nut LA 1
VK48 Washer B 1
S1408-1  Looper Bar Guide TRt ERE) EHEFE 1
S1409-1  Guide Fork EMX 1
SW4.5 Washer B 1
S1411  Screw (SM11/64 - 40 x 10) Rk 1
S1412 Looper Driving Shaft Tast T 1
S1413 Washer B 1
SF225 Screw (M4 -0.7 x 10) IR 1
SWO03 Washer BEER 1
S1416 Driving Washer HHBE 1
S1417 Looper Rocker Arm TaAtHEE 1
M0612  Screw (M6 - 0.75 x 14 ) 8244 (40 5F) 1
S1419-1  Slider Holder ( Left) BB B (%) 1
SV222  Screw (M4-0.7 x 12) 824k 2
S1421 Washer FEEE 2
S1422 Slider BiE 1
S1423  Slider Presser B E B R 1
SF228 Screw (M4 -0.7 x 4) IR 2
S1425-1  Slide Holder ( Right ) ERIB(E) 1
S1428 Silder Presser IR 2
S1429 Looper Bar Guide Shaft ( Right) TAtHREHBER) 1
SV264 Screw (M6 -1.0 x 8) IR 2
S1431 Looper Bar Guide Shaft ( Left) T At BREHBE (L) 1
J1634 Rubber Cushion( ¢ 13.5 x ¢ 9.8 x ¢ 1.85) T Hi%E 1
S1433-1  Looper Bar B 2 & 1
S1434 Looper Holder b= e TA) 1
Q0835  Screw (M3.5-0.6 x 8) LY 1
S1436 Looper T At 1
VJ27 Pin Z= 0B 1

40

VG-999S-N700-AST-DS



T/



FEED DRIVING MECHANISM EREERREEME 11
Ref. Parts Amt .
No. No. Description 2 85 £ B Req .

1 S1601-2  Feed Eccentric e SRV ) 1
2 L1036 Screw (M5-0.8 x6) L2 45 3
3 M1103 Needle Bearing REHEM 1
4 M1204 Needle Bearing BREHIEM 1
5 S1605 Retaining Ring R 1
6 S1606 Retaining Ring R 1
7 S1607-1  Feed Connecting Rod BB EER 1
8 S1608 Lever Link ( Short) RIRIE(E) 1
9 S1609 Lever Link ( Long ) RRIE(R) 1
10 Sv227 Screw (M4 -0.7 x5) IR 3
11 S1611 Connecting Rod Pin EAR 8 2
12 S1612 Oil Wick A 1
13

14 S1614 Connecting Rod Pin EAR 8 1
15 S1615 Oil Wick JES 1
16

17 S1617 Feed Bar Driving Shaft Levre 35 ) e 1
18 S1618  Screw (M6 - 0.75 x 6 ) 8244 2
19 S1619-1  Main Feed Bar Bracket IA BHE 1
20 S0810 Screw (M6 -0.75 % 5) IR 2
21 S1621 Connecting Rod Guide EREH 1
22 NV12 Nut 4208

23 S1623-1  Control Bracket Spring hE 1
24 S1624 Screw (M5 -0.5) IR 1
25 S1625 Control Lever Shaft HERER 1
26 VK28 Oil Seal S 1
27 S1627-1  Differential Feed Control Lever EBEGHIE 1
28 L0434 Screw (M5 -0.8 x 9.5) IR 1
29 S1629 Stitch Length Indictors &8 R ~F %I E AR 1
30 S1630  Screw (M4-0.7 x 11.5) 8244 1
31 S1631 Spacer wme 2
32 S1632-1  Adjusting Screw HERIRE 1
33 16-28 Retaining Ring IR ETW-4 1
34 H1318 Retaining Ring IR ETW-5 1
35 RF21  ORing ORLHIB 1
36 S1636  Screw (M4 -0.7 x 10) R4k (HIRER) 1
37 S1637  Screw (M4 -0.7 x 10) 8244 1
38 S1638 Liner RiE 1
39 S1639 Nut P2 g 1
40 S1640 Sticker BEAE(+-) 1

* Ref. No. 41 to 77

----- See the following page

VG-999S-N700-AST-DS



T/



Ref.
No.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
73
76
77

FEED DRIVING MECHANISM ENEEBHRBME 11

Parts Amt .

No. Description 2 4 B Req .
S1641 Feed Rocker Shaft ( Left) EEX® () 1
S1642 Lever Link RIRE 1
S1643 Felt ¥EEH 1
S1644 Pin KEEE] 2
S1645 Washer B]E 1
SV211  Screw (M3-0.5%55) 244 1
S1647 Feed Rocker Shaft ( Right) EEXH (H) 1
S1649 Oil Wick p::F 1
S1650 Collar BHIR 2
SF228 Screw (M4 -0.7 x 4) 1R 4
S1652 Main Feed Lever FIEREEE 1
S1654 Connecting Rod Pin R 1
S1655 Main Feed Bar Connecting FIAR EEREEM 1
S1656 Oil Wick S 1
S1657 Felt FEB 1
S1659-1  Adapter BHEE 1
S1660 Washer B3 1
S1661 Stud (M4.5-0.5x%x55) 1245 1
S1662-2  Differential Feed Bar E xR RS & 1
S1663 Main Feed Dog hEE(EE) 1
S1664 Screw (M4 -0.7 x 10) IR 1
S1665 Guide BIFHR 1
SF224 Screw (M4 -0.7 x 8) LAY 2
S1667 Guide Block EREEER 1
S1668 Screw (M4 -0.7 x6) 1244 2
S1669 Pin AN | 1
S1670 Pin PN 1
S1673 Bushing WE 1
S1676-2  Main Feed Bar FIE R B 1
S1677 Washer B]E 1

X Ref .No. 1 to 40

----- See the preceding page.

VG-999S-N700-AST-DS






DIFFERENTIAL FEED RATIO DEVICE EPEDRE 12

Ref. Parts Amt .
No. No. Description 2 HE B Req .
1 S1801 Connecting Rod R 1
2 SF228 Screw (M4 -0.7 x 4) 1R %% 7
3 S1803 Connecting Rod Pin EAR 8 2
4 S1804 Oil Wick SIS 2

5

6 S1806-1  Shaft Levre i 5 1
7 S1618  Screw (M6-0.75x6) 2% 2
8

9 SV211  Screw (M3-0.5x6) 2% 3
10 S1810 Screw (M2.5-0.45x4) 1244 1
11 S1811 Oil Wick JEES 1
12

13 S1813 Differential Feed Driving Connection(Long Z B 5& 8 E T (&) 1
14 S1814 Wick Clamp R 2
15 S1815 Pin KEEE] 4
16 S1816 Oil Wick A 2
17 S1645 Washer B 1
18

19 S1819 Crankshaft #h & 1
20 S1820 Oil Wick pifN 1
21

22 S1822 Connecting Bushing EEWE 1
23

24 S1824 Differential Feed Rocker =58

25 S1825 Oil Wick pi:fo

26

27

28 S1650 Collar IR 1
29

30 S1830 Adapter BHEE 1
31 S1660 Washer B 1
32 S1832 Stud (M4.5-0.5x%x3.6) 1215 1
33 S1833 Differential Feed Driving Connection(Short Z 5f & 8 # T (}2) 1
34 S1834 Wick Clamp R 1
35 S1835 Oil Wick A 1
36

37 S1837-1 Differential Feed Dog EZ8E 1
38 S1838-1  Differential Feed Dog Pin EBEiEE 1
39 S1839 Shaft Nl 1
40 S1840  ORing ORL5HIB 1

* Ref. No. 41 to 82 - See the following page

VG-999S-N700-AST-DS






DIFFERENTIAL FEED RATIO DEVICE EDEDHFEME 1 2
Ref. Parts Amt .
No. No. Description 2 85 £ B Req .
41 GL12  Screw (M5-0.8x8) 8244 1
42 S1842 Slider BiE 1
43 S1843 Bar Guide B 1
44 S1844 Slider Guide B 1R 1
45 S1845 Connecting Rod Pin EAR 1
46 S1846 Rocker Arm BE 1
47 MHE080  Screw (M5-0.8 x 8) 8244 1
48 S1848 Spring mE 1
49 H1132 Retaining Ring IR ETW-8 1
50 S1850 Washer B 1
51 S1851 Rocker Arm EE (15.5mm) 1
52 SF230 Screw (M5-0.8 x 12) L0 2
53 S1853 Connecting Rod ER 1
54 S1854  Stud (M5-0.8 x 4) 1245 2
55 S1855 Differential Feed Link Lever EEEEE 1
56 H1331-1  Collar IR 1
57 MHQO030  Screw (M5-0.8 x 3) L3 E 3
58 H1333-1  Spring = 1
59 H1334 Differential Feed Control Lever EBEGHIE 1
60
61 MHR050  Screw (M5-0.8x5) IRH(R 1
62 N1138 Differential Feed Indictors EZBRER 1
63 H1343  Adjusting Nut IR 1
64 SV267  Screw (M6-1, M4.5-0.5) 8244 1
65 H1337 Differential Feed Adjusting Screw EBFEIZE 1
66 H1338 Differential Feed Nut Z B 1
67 H1339 Spring EE 1
68 WF04 Washer By 1
69 H1341 Retaining Ring IR ETW-25 1
70 S1870 Washer B 1
71 S1871-1  Differential Feed Rocker EZEIE 1
72 S1872  Stop Unit ERARBRES 1
73 S1873 Differential Feed Adjusting Block EBFEEHR 1
74 S1874 Differential Feed Rocker Bushing EZFINEHE 1
75 S1875 Differential Feed Link Lever Bushing EHERHE 1
76 VK42 Differential Feed Lever Stop EBE IR 2
77 VK48 Washer By 2
78 SV251 Screw (M5-0.8 x 8) L2 45 2
79 MFP160  Screw (M4 -0.7 x 16 ) 8244 2
80
81
82 S1882 Differential Feed Shaft E3) 1

X Ref .No. 1 to 40

..... See the preceding page.

VG-999S-N700-AST-DS



7220



Ref.
No.

FEED DRIVING MECHANISM B S ERE S 13

Parts Amt .

No. Description 2 4 B Req .
S2001-1  Feed Lift Connecting Rod EMGER 1
$2002 Feed Lift Lever ERERAR 1
SF230  Screw (M5-0.8 x 12) 8244 1
S1645 Washer B]E 1
SV211  Screw (M3-0.5x55) 8244 1
S2006 Lever Shaft EEhE 1
S1858 Collar IR 2
S0810  Screw (M6-0.75x5) 8244 (4 5F ) 2
S2009-2  Lift Shaft Slider RA B 1
S2010  Feed Lift Shaft(Right) BT E8(A) 1
S2011 Oil Wick yi:feN 1
S2012 Oil Wick pif 1
S1675 Differential Feed Bar Shaft Bushing (Left) EEIEHEE (£) 1
S1822 Connecting Bushing EEEE 1
SF228 Screw (M4 -0.7 x 4) IR 7
S2017  Feed Lift Shaft(Left) B EB(E) 1
S1718 Differential Feed Bar Shaft Bushing (Right EEBEBMEE () 1
S2019 Oil Wick yi:feN 1
S2020 Oil Wick S 1
S1650 Collar IR 3
$2023 Feed Lift Slide Block AR EER 2
S2025-1 Eccentric Guard fROE 1
S2026 Connecting Rod EE 1
S2027 Roller Bearing B EH SR 1
S2028-1  Washer B]E 1
S1668 Screw (M4 -0.7 x6) L4 5 1
S2030 Rocking Arm BE 1
SV252  Screw (M5-0.8 x 10) 8244 1
S2033 Oil Wick S 1
S2034 Feed Lift Shaft RBAFE 1
S2036 Oil Wick pif 1
S2037 Oil Wick S 1
S2042 Lower Shaft Bushing TESHESE 1

VG-999S-N700-AST-DS






Ref.

No.
1
2
3

4
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

27

28
29
30
31
32

FABRIC EDGE GUIDE&COVER HE-TXCH ) 14
Parts Amt .
No. Description ZE 4 5 8B Req .
S2402-1  Width Adjusting CIECEe-t. ] 1
S2403 Washer BE 3
SV206 Screw (M2.5-0.45x 3.5) 1244 3
S2410-3  Stitch Plate Support iRz 3R 1
24-02 Built-in Megnatic B3 x @ 5 i 1
S2412 Cylinder Side Cover ( Upper ) EfF A= 1
S0603 Screw (M4 - 0.7 x 8) R4 2
S2414-2  Front Cover ( Lower) B & K E 1
S2422  Screw (SM9/64 - 40 x 7)) 8244 1
S2423 Side Cover Hinge Pin A& it 17 86 1
S2424 Cylinder Side Cover Hinge (B 13 Il AR £ 1
GB37 Screw (M4 - 0.7 x 8) L0 2
S2426 Knock Pin EE 1
S2427-2402  Stitch Plate (240) $H4R(2 §t 4.0)
S2427-2482  Stitch Plate (248) $HHR(2 41 4.8)
S2427-3562 Stitch Plate (356) &HiR(3 &+ 5.6)
S2427-3602 Stitch Plate (360) $H4R(3 &t 6.0) 1
S2427-3642 Stitch Plate (364) $H4R(3 8t 6.4)
S2427-4602  Stitch Plate (460) $HHR(4 4 6.0)
S2427-4642 Stitch Plate (464) #riR(4 ¢+ 6.4)
SV232  Screw (M4-0.7 x 10) 44 1
S2429-2  Width BAR(H0) 1
17-63 Screw (M3 -0.5x 3) R %% 2
S2431-2  Width B (%) 1
SCB045  Screw ( SM9/64 - 40 x 4.5) 8244 1
17-63  Screw (M3 -0.5 x 3) 8244 1

33

VG-999S-N700-AST-DS






LEFT-HAND KNIFE DEVICE 18T EE 15
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .

1 S2601 Connecting Bushing EEEE 1
2 S2602 Connecting Rod ER 1
3 S0810  Screw (M6-0.75% 5) 824 2
4 S2604 Connecting Rod EAR 1
5 S2605 Oil Wick A 1
6 S2606 Pin KEEE 2
7 S2607 Washer BE 1
8 SV211-1  Screw (M3-0.5%5.5) 8244 1
9 S2609-3  Knife Base T B & 7E B 1
10 S2610  Screw (M5-0.8 x 25) 2% 1
11 SV252-1  Screw (M5-0.8 x 10) 244 2
12 S2612 Seal Plug BE 1
13 S2613 Knife Base Gasket BEEREEN 1
14 S2614-1 Feed Shaft Level JIWE 75 o T8 B iy 1
15

16 S2616 Rocker Arm By 1
17

18 S1650 Collar IR 1
19 SF228 Screw (M4-0.7 x 4) 1R %% 1
20 S2620 Washer BE 1
21 S2621 Spring BE 1
22 S2622 Nut 123 1
23

24

25 S2625-1 Upper Knife Holder SEE) ) BB 1
26 SV222  Screw (M4-0.7 x 12) 2% 1
27 S2627-1  Upper Knife Y JCEEN ) 1
28 MDAOS0  Screw (M3-0.5x6.0) 8R4k 1
29 S$1529-1 Lower Knife Holder T 7] B 1
30

31 S2631-2  Lower Knife Tt 1
32 S$2632-1 Lower Knife Clamp B iR 1
33 L0707  Screw (M4-0.7 x 8) 2% 1
34 S2634 Knock Pin EfLEE 2
35 S1935-1  Knock Pin ENER 1
36 S2636 Bushing WE 2
37 S2637-5 Guard ZBER 1
38 SV227  Screw (M4-0.7x5) 2% 1
39 S2639 Head Cover Seal Plug BZE 2
40 S1540 Washer BE 1

* Ref. No. 41 to 45

----- See the following page

VG-999S-N700-AST-DS






LEFT-HAND KNIFE DEVICE 18T EE 15
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
41 S2801-1  Suction Pipe mEE(BR D) 1

S1541BC  Suction Pipe (BC6)(Optional) % 2 & (87) (iE &8)
42 S1942PVC PVC Plastic Pipe RBERHE 1
43 S1947 Pipe Clamp RER 1
44 SF237  Screw (M5-0.8 x 20) 1244 1
45 SF222NI  Screw (M4-0.7 x 6) 244 2

X Ref.No. 1 to 40

..... See the preceding page.

VG-999S-N700-AST-DS



16

.32



Ref.

Z
o

:‘lgaga,@jgom\l@mhwm—\‘

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

LUBURICATION MECHANISM(1) 1 omHAE(1) 16

Parts Amt .

No. Description 24 2 B Req.
S3201 Oil Nozzle For Worm Gear 5 B 48 65 1E e 1
M1829 Fitting Stud BUORRER 190 4
S3203 Oil Tube (@4 x @6 x 50mm ) HE 1
VM29 Oil Tube Joint , One-sided BanEER 3
$3205  Oil Tube Clamp SHERF 5
VM35-1  Oil Tube Clamp SHE R 5
FL14 Washer BREB A 2
S3209 Oil Tube (@4 x @6 x 60mm ) HE 1
$3211 Felt ¥EE 1
VM18 Suction Pipe Bushing EHEEEE 1
N1314 Oil Sponge( Upper ) Womis (L) 1
N1315 Suction Pipe EHE 1
N1317 Oil Tube (w3 x w5 x 570) HE 1
N1301-1  Oil Receiver A 1
L1202 O-ring OHIR 1
N1304-1  Qil Sight Top Nozzle HNRHE LIEE 1
VM37 Oil Sight Gauge ARy 2
NV13 Nut $245 1
N1320 Oil Tube (w4 x w6 x 150 ) ME 1
S3224 Oil Tube (@4 x @6 x 380mm ) HE 1
VM25 One-return Valve Unit 1O 1
S3226 Lower Sherft Oiling Shower 7 &t EhEH L 1
SV221 Screw (M4 -0.7 x 8) L 3
S3228 Oil Tube (@4 x @6 x 100mm ) HE 1
VM27 Oil Tube Joint , Two-sided o hEER 1
S3232 Nut Oiling Recycle Tube ER A E 1
$3233  Oil Tube (3 x @5 x 200mm ) SHE 1
J0262 Oil Tube Clamp SHERT 1
S3235 Air Pipe e 3
S3236 Oil Tube (@3 x @5 x 90mm ) HE 1
N1338 Connection EEBR 1
$3239  Felt ¥EE 1
$3240  Oil Wick S 1

40

VG-999S-N700-AST-DS






Ref.
No.

LUBURICATION MECHANISM(2) 1 EIE2) 17

Parts Amt .

No. Description T H B Req.
S3401 Oil Reservoir g 1
SF160  Screw (SM 3/8 - 24 x 12) 1244 1
RF25 O ring (OFich::f: 1
LO212NI  Screw ( M8 - 1.25 x 22) 82 44 4
S3405 Oil Reservoir Gasket ShFE L HIR 1
S3406 Oil Pump Assembly MR 1
S3407 Lower Base Shaft HREKEEH 1
S3408 Inner Gear R 1
S3409 Inner Gear R T 1
S3410 Outer Gear S\&R 7 (E 7.5mm) 2
S3411 Lower Base Washer SHRIEKER A 1
SV236 Screw (M4 - 0.7 x 25) L0 2
SV237  Screw (M4 -0.7 x 40) R4 2
S3414 Oil Pump Driving Worm Gear SR ERED 4R e 1
SV250 Screw (M5-0.8 x 5) 1R 5% 2
SF230 Screw (M5 -0.8 x 12) L5 2
S3417 Oiling Nozzle for Upper Bed 3L 5 e 2
VJO05 Seal FAE- o 3
FL20 Qil Filter P ViR 1
FL21 Oil Filter Connector ROHEEER 1
RF28  OilRing (P42) OB 1
FL19 QOil Filter Cap BREE 1
SF127  Screw (SM11/64 - 40 x 16 ) 824 3
S3424 Pump Bracket S 3R [E 7E B 1
S3425 Pump Upper Base pECE 1
S3426 Pump Lower Base HMRTE 1
SV239 Screw (M4 -0.7 x 5) 1R 5% 1
S1728 Oil Reservoir Gasket L H A 1
SF243  Screw (M6- 1.0 x 25) 2% 2

VG-999S-N700-AST-DS



18

36



UNDER THREAD TRIMMER T ) RS 18
Ref. Parts Amt .
No. No. Description 2 85 £ B Req .

1 S3601-2  Crank Chamber Cover T DEMR 1
2

3 S3603  Bushing BE6 2
4 17-02 Screw (M4 -0.7) R %% 1
5 S3605-1  Upper Knife Carrier Y& E B 1
6 S3606  Bushing R 2
7 S$3607  Washer £ 2
8 S3608 Thread Eyelet IBAR A 1
9 S3609 Screw (M4 -0.5x4) L4 5 4
12 S3612-1  Lower Knife EENT) 1
13 MAA025  Screw (M2-0.4 x 2.5) 82 ik 4
14 G1723-1  Upper Knife EE 1
15 S3615-1 Screw (M1.6-0.35%x6) L3 2
16 S3616-1  Screw (M1.6-0.35x 10) 82k 1
17 S3617 Upper Knife Guide T B 1
18 17-28 Clamp Spring KR 1
19 S3619 Lower Knife Driving Lever B 518 1
20 S3620-2  Upper Knife Carrier U0 E E B 1
21 17-31 Clamp Spring Presser Adjusting Unit RARFEIIR 1
22 17-26 Screw (M2 -0.4 x 3) IR %4 1
23 S0611-1  Thread Eyelet BIRA 1
24 SV222  Screw (M4-0.7 x 12) Rk 1
25 S3625 Supplementary Spring RBERE 1
26

27 S3627 Spacer we 1
28 17-29 Clamp Spring Presser RigBER 1
29 17-30 Clamp Spring Presser Holder RARE E MR 1
30 17-32  Screw (M2-0.4 x 3.5) 82 % 2
31 S3631 Upper Knife Carrier Spring EEEE 1
32 N1220  Screw (M3-0.5x 2.7) Rk 1
33 S3633-1  Lower Knife Carrier KEBEER 1
34

35 S3635 Lower Knife Carrier 7K & 7E B 1
36 SV232  Screw (M4-0.7 x 10) R 1
37 WF03 Washer B 1
38 SV208 Screw (M3 -0.5x4.4) IR 4% 1
39 S3639-1 Lower Knife Carrier Guide KRR 1
40 18-31 Screw (M4 -0.7 x 8) L5 1

X Ref. No. 41 to 52

..... See the following page

VG-999S-N700-AST-DS



18

36



UNDER THREAD TRIMMER THIDEE#E 18

Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
41 S1841 Looper Thread Protector IBIREEIRE 1
42 MEB030  Screw ( M3.5x 0.6 - 3) IR 4% 4
43 S0608 Rubber Cushion mhig B 4
49 S3649-1  Thread Eyelet BRA 1
50 S3650CH Under Thread Trimmer,Complete Set 417 EEEh#H A
51 S3651 Thread Eyelet BIRA 1
52 MDP040  Screw (M3 - 0.5 x 4) 2% 1

X Ref .No. 1 to 40 - See the preceding page.

VG-999S-N700-AST-DS



S
s |

=

A N
2 &,
=2 L
2 >
= >
= P
2 R
-




UNDER THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

Ref.
NO.

— —
T o©0ONOR~WN -

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 53

Parts
NO.
21-01
21-02
21-03
21-04
21-06
21-07
SF231
21-09
19-14-1
23-30

23-27

23-28

23-31
MFP300

19-24-1

N2020
FL13
NV14
19-23

SV221

S3810
SV250

19-29
SF224
19-31
VH32
19-33-1
SF230
19-35

MFBO055
19-38

Description

Trimming Cylinder Complete Set

Trimming Cylinder
Adjusting Air Value
Nut

Anti-shock Rubber
Collar

Screw (M5-0.8 x 14)
Cylinder Bracket
Safety Switch Base
Air Solenoid Base

Air Tube

Adjusting Value

Elbow Connector
Screw (M4 - 0.7 x 30)

Magnetic Base

Pneumatic Adaptor Cord
Cord Clamp

Nut

Plunger Connecting Pin
Screw (M4-0.7x8)

Plunger
Screw (M5-0.8x5)

Collar

Screw (M4 -0.7 x8)
Spring

Collar

Spring

Screw (M5-0.8 x12)
Connecting Block (Right)

Screw (M4 -0.7x5.5)
Screw Base

----- See the following page

KRB T EBHBIE(RE) 19

2 H B B

Amt.
Reaq.

RELAE
SR
FAETH
SR 08
BEBE
iTat;: 32
IRk

SR, IEL 128
R BRI E
o5 T PR 2

EiEE
HEH
e
IR

il o8 P

B Y] h AR, R
BirEH

SR8

RURBHA

IR

R
B8R

IEHESRIR
Rk
“
IEHESRIR
HE
SRk
AR

SRk
B

1

S A A A A aanN -

L L L I (I — AN aa N

N -

2SN AN -

VG-999S-N700-AST-DS



S
s |

=

A N
2 &,
=2 L
2 >
= >
= P
2 R
-




UNDER THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

Ref.
NO.
41
42
43
44
45
46
47
48
49
50
51
52
53

X Ref .

No .

Parts
NO.
SV252
S3802

19-44
19-45

S3826

SV208
GB08

23-25
23-26

1 to 40

Description

Screw (M5-0.8x10)
Trimming Solenoid Support

Under Trimmer Solenoid Set
Cylinder Return Shaft

Magnetic Adjusting Base

Screw (M3-0.5x%x45)
Screw (M3-0.5x35)

Air Tube
Air Tube

..... See the preceding page.

RS 4] 7 EREh i 48 (1R B ) 19
Amt.

24 5 B Reg.

1244 3
T 40 7] R & [E 7 B 1
Tt1 7] EEEh 4R 1
PRAR B 1
T4 88, 3 5 1
1244 2
1244 2
YRI2@IETE 1
TRI2E SR 2

VG-999S-N700-AST-DS






TOP THREAD TRIMMER (PNEUMATIC TYPE) AND AIR WIPER (OPTIONAL) ﬁ@iﬁtﬂ]ﬂmﬁﬁﬂﬂﬁﬁﬂ!ﬁﬁ) 20
Ref. Parts Amt.
NO. NO. Description 24 &2 8B Req.

1 18-1 Top Trimmer Air Cylinder Complete Set Lt 4] 71814 1
2 18-2 Fixed Trimmer Knife Holder KRBT EFE 1
3 18-3 Pneumatic Regulator FETR 2
4 18-4 Top Trimmer Air Cylinder O TRE 1
5 18-5 Nut 9208 1
6 18-6 Air Cylinder Bracket RIELIERE 1
7 18-7 Nut P20 1
8 18-8 Movable Trimming Knife Base SEEV ) EE B 1
9 1
10 18-10A  Pneumatic Top Trimmer,Complete Set 4] JJ g B{H 1
11

12

13

14

15 18-15-1 Screw LLEE 2
16

17 18-17 Movable Trimming Knife FUIEE D 1
18 18-18 Fixed Trimming Knife EUIEET 1
19 18-19 Screw IR 4% 4
20 18-20 Screw IR 44 4
21 18-21 Screw L2 5 2
22 18-22 Clamp Spring RERA 1
23 18-23-1 Knife Press Adjusting Spring KRR\ D H 1
24 18-24 Washer 7 1
25 18-25 Adjusting Screw AR A% 1
26 18-26 Screw 92 4% 1
27 18-27 Adjusting Nut FETIRIE 1
28 18-28 Trimming Movement Base F5 o) ¥ Bp B i 1
29 18-29 Trimming Fixed Bracket U I EEE 1
30 N2230 Screw JEPIYL LTS 2
31 18-31 Screw IR 4% 4
32 FA24 Washer #T) 2
33 24-11A  Air Wiper, Complete Set R R E A 1
34 WF04 Washer B 6
35 SV221  Screw (M4-0.7 % 8) 8244 2
36 24-08 Air Wiper Tube KR BRE 1
37 24-07 Air Wiper Bracket R 2 138 4o A8 B T a R 1
38 SV232  Screw (M4-0.7 x 10) Rk 2

VG-999S-N700-AST-DS






UNDER THREAD TRIMMER (ELECTRIC TYPE)

Ref. Parts

NO. NO.
1 19-01
2 19-02
3 19-03
4 NO053
5
6 SV208
7 GB08
8 S3826
9 21-06
10 SV252
11 S3802
12
13
14 19-14-1
15 SV221
16
17
18 S2118
19 N2044
20 S2120
21 1M204
22 NV14
23 19-23
24 19-24-1
25
26
27 SV250
28
29 19-29
30 Sva47
31 19-31
32 VH32
33 19-33-1
34 SF230
35 19-35
36
37 MFB055
38 19-38
39 MDA100
40 19-40
41 19-41
42
43 19-43
44 19-44
45 19-45

Description

Under Trimmer Solenoid
Solenoid Body

Nut

Label

Screw (M3-0.5x45)
Screw (M3-0.5x%3.5)
Magnetic Adjusting Base
Anti-shock Rubber

Screw (M5-0.8 x 10)
Trimming Solenoid Support

Safety Switch Bracket
Screw (M4 -0.7 x 8)

Extension Cord

Air Solenoid Base
Terminal Support

Cord Clamp

Nut

Plunger Connecting Rod
Magnetic Bracket

Screw (M5-0.8%x5)

Collar

Screw (M4 -0.7 x 20)
Spring

Collar

Spring

Screw (M5-0.8x12)
Connecting Block (Right)

Screw (M4 -0.7%x5.5)
Screw Base

Screw (M3-0.5%10)
Terminal Base

Plunger

Adopting Cord
Under Trimmer Solenoid Set
Cylinder Return Shaft

ERA T e e

T H BB

21

Amt.
Reaq.

T EHA
EWRHRERS
R

BhHE

B

IR

i 580 9
BEBR

SRk

T Y17 BR B B E AR

LZEFEE
SR

EIRIHE R AR
B R A B T
¥ A Bl E B
iR E &R

SR8

SR B
s

SR

IEH#ESRIR
Rk
HE
IEHERRIR
HE
SRk
B2 2

IR
R
SR
U ¥ BE
AR AR B

E A PR
AL
SRAZ B T

- Ul = -

2 W 2 2NN

JEL UL UL U O JRIE N I §

U G JSE UL N W U §

S AN

VG-999S-N700-AST-DS



22




TOP THREAD TRIMMER (ELECTRIC TYPE) (OPTIONAL)

BRI 0 0 8 GRE) 22

Ref. Parts Amt.
NO. NO. Description 2 85 £ B Req.
1 37-01 Solenoid e 1
2 37-02 Solenoid Bracket B AMEEE 1
3 37-03-1 Solenoid Driving Arm SRS 1

4

5 37-05 Nut 921 3
6 18-24 Washer £ 3
7 37-07  Screw (M3- 0.5 x 14) 8244 1
8 37-08-1  Top Trimmer Guide Plate O TERERE 1
9 37-09 Screw (M4 -0.7 x 3) EEEERRK 1
10 3710  Screw (M4-0.7 x4.5) 8244 2
11 37-11 Spring hE 1
12 37-12-1  Adjusting Screw FEIEE 1
13 37-13 Screw (M3 -0.5) L4 5 1
14

15 18-15-1  Screw (M3 -0.5) 8244 2
16 37-16 Washer By 2
17 18-17 Movable Trimming Knife FUIEE D 1
18 18-18 Fixed Trimming Knife EUIEET 1
19 18-19  Screw (M2-0.4 x 4) R4 4
20 18-20 Screw ( SM9/64 - 40 x 5) ¥R 54 2
21 1821 Screw (M4-0.7x6) 8244 2
22 18-22 Clamp Spring RERA 1
23 18-23-1 Knife Press Adjusting Spring REEBH A 1
24 18-24 Spring Washer EEER 1
25 18-25 Adjusting Screw (M3 -0.5 x 8) FETIR A 1
26 18-26 Screw (M3-0.5x4) IR 1
27 18-27 Nut A ETIR S 1
28 18-28 Knife Guide Bracket K B B B 1
29 18-29 Upper Trimming Knife Base O T EERE 1
30 N2230  Screw (M4-0.7 x 21) SRR IR ik 2
31 1831  Screw (M4-0.7 x8) R4 4
32 FA24 Washer £ 4
33 N3733 Top Thread Trimmer, Complete Set EYIIEE 1
34 20-32 PVC Cover PVCE® 1
35 20-33 Connector Cover EEBRER 1
36 20-34 Teminal i (&) 2

VG-999S-N700-AST-DS



23




PRESSER FOOT LIFTER (PNEUMATIC TYPE) (OPTIONAL)

SEALBHEESENE EoEE) 273

Ref. Parts Amt .
No. No. Description Z 4 2 B Req .
1 J3224 Air Cylinder Complete Set RELAR 1
2 N2102 Air Cylinder Bracket KRELFER 1
3 M2603 Nut LeAS 1
4 NV14 Nut (M8) 1218 (M8 ) 1
5 23-05-1 Plastic Pushing Block BRI 1
6 GKO3  Screw (M6 -1 x 14) 244 2
7 WFO06 Washer BE 2
8 23-08 Regulator Support BAHRZHE 1
9 15-24 Wood Screw ARIRHK 2
10 SV266  Screw (M6-1x10) 1244 2
11 WF06 Spring Washer EER 2
12 23-12 Filter Regulator B h&k 1
13 NF31 Nut 120 2

14

15 23-15CLL3 Air Solenoid Base TR A 1
16 S045 T-Type Air Connector A& =BEH 1
17 N2117 Air-Type Presser Foot Lifter KRBz BREA 1
18 J3225 Air Cylinder KL 1

VG-999S-N700-AST-DS



24




PRESSER FOOT LIFTER (ELECTRIC TYPE) (OPTIONAL) Bhi N 3 BRER B 4 (1R 1) 24
Ref. Parts Amt .
No. No. Description Z 4 2 B Req .

1 N2401A  Presser Foot Lifter Solenoid Complete Set 34 # i E #if FI 4H 1
2 N2402-A  Solenoid Support TR T AR 1
3 SV252 Screw (M5-0.8 x 10) 1244 5
4 NO053 Label AL 4K 1
5 SF244 Screw (M6 - 1.0 x 16) 1R 44 2
6 WFO06 Washer B]E 2
7 NO839i  Lifter Lever BHE 1
8 N2408 Rubber Cushion BEB# 1
9

10 NV14 Nut 120 2
11 NV12 Nut 1208 1
12 N2412 Limiting piece PRI A 1
13

14 23-05-1 Plastic Pushing Block BB 1
15 N2415 Solenoid Support ( Upper ) BRI BE (L) 1
16 N2416 Solenoid Support ( Lower ) ERARE(T) 1
17 WF04 Washer g5 2
18 SF226 Screw (M4 -0.7 x 12) 1R 44 2
19 N2401 Solenoid E47q 1

VG-999S-N700-AST-DS



20




ELECTRIC WIPER (OPTIONAL) BRI LR ME RN 25
Ref. Parts Amt.
NO. NO. Description 2 85 £ B Req.

1 20-01 Wiper Solenoid BIREHF 1
2 N2602 Solenoid Support RRAR R 1
3 20-03 Wiper Bracket EREEE 1
4 N2604 Wiper Bar BIRES 1
5 N2605 Wiper Hook BiRa 1
6 N2606 Clamp Spring RiREE 1
7 20-71 Wiper Adjusting Arm FEEEFAEE 2
8 20-08-1 Solenoid Lever Pin HEph 2
9 20-09 Washer 2]E 2
10 16-28 Retaining Ring R 2
11 20-11-1 Screw LS 2
12 SF228 Screw ( M4/0.7x4 ) IR 2
13 37-05 Nut (M3 x 0.5) LA 3
14 20-14 Screw (M3 x 0.5) IR 1
15 20-15 Screw (M2 x 0.4 ) Lo 1
16 18-26 Screw (M3 x 0.5) IR 1
17 N2617 Solenoid Support Link EERER 1
18 FA24  Washer (M4) 0 2
19 18-31 Screw (M4 x 0.7 ) Lo 2
20 20-20 Pin Screw R 2 1 88 1
21 37-13 Screw 1R #% (M3x0.5) 1
22 N2622 Spring h#E 1
23 SV112  Screw ( SM9/64 ) 8244 1
24 18-24 Washer BH 3
25

26 20-26 Stop Washer y=Wak 1
27 N2627 Wiper Set BiRERE 1
28 20-28 Extension Cord EFIERR 1
29 N2629 Needle Guard E&tH 1
30 H1341 Retaining Ring R 1
31

32 20-32 PVC Cover PVCEE 1
33 20-33 Connector Cover EEEESR 1
34 20-34 Teminal (&) 2

VG-999S-N700-AST-DS






COMPACT —SIZE SERVO MOTOR & BUILT-IN SYCHRONIZER
Ref.

S:Ec;oou@m&wwwlg

—_
N oW

15
16
17
18
19
20
21
22
23
24
25
26

Parts Amt .
No. Description FE AT Req.
N1801-2  Direct-drive Servo Motor R 1
N1802-3  Cooling Fan JE0E] 1
SV239-1 Screw (M4 -0.7x8) HEAR 3
13207 Rubber Cushion BIBPGE 1
SF241 Screw (M6 - 1.0 x 10) B2a% 5
N1810 Direct-drive Servo Motor Cover(Rear) HHEEERE 1
N1811 Shaft (Short) K i 1
15-39 Spring Washer D B HE | 4
SF243 Screw (M6-1.0 x 25) HEAL 4
N1814-1 Safety Cover INEEGEE 1
SV253 Screw (M5-0.8x 16) BR&% 3
24-02 Built-in Megnatic @5 x [E3 Tk 2
24-03 Positioner Cord EETE (4R 1
Sv221 Screw (M4 - 0.7 x8) BR&% 2
SvV232 Screw (M4 - 0.7 x 10) HER4R 4
WF04 Washer #hH 4
MIR110  Screw (M6-1.0x11) PRER (R 1
N1822 Control Box 99932 HllFE 1
N1823 Coupling FE e Rl 23 1
N1824 Coupling S 1
N1825 Coupling.Complete Set st e e 1
J0226 Pin [ E $5 2

VG-999S-N700-AST-DS



Setting on the Table




Ref.

Z
o

(OCD\IO)U‘ILOJI\)A’

THREAD STAND & SUPPORTING BOARD 1858 B B TR HE 2R 4R 27

Parts Amt .

No. Description I I Req .
15-01 Thread Stand FREEAE 1
15-02 Cap HEZERBE 1
15-03 Thread Stand Rod ( upper) MEEE 1
15-04 Thread Guide Bracket(3) 3FLIBAREAR 1
15-05 Thread Guide Bracket(2) 27 B AR E AR 1
15-06 Screw 4R [ 2 1R 4% 4
FM02 Spool Retaining Fig BB EES 5
15-08 Joint HEEHE 1
15-09 Holder BRBEHE(K) 1
15-10 Thread Stand Rod ( Lower ) REEE(T) 1
15-11 Washer HEER 2
15-12 Nut HERS 1
15-13 Thread Guide Bar QWEBRE 1
15-14 Holder BREED 1
15-15 Thread Guide Bar 6FLIBAR 1
15-16 Spool Retaining Fig REEESR 5
15-17 Spool Pin REEF 5
15-18 Spring Washer FEFER 5
15-19 Spool Nut EFIRE 5
15-20 Spool Mat BiR 5
15-21 Spool Tray RERTF 5
15-25 Spool Pin Bracket (3) 3FLAREMZR 1
N1631-2  Oil Reservoir Rubber Cushion [REEERR 4
15-37 Setting Screw (Long) R FE [E] T2 42 44 4
15-38 Washer g5 8
15-39 Spring Washer EEET 4
NV31 Nut 9208 4
FMO09 Screw Driver ( Large ) REVZ R F 1
FM11 SF Oil SHEE 1
FM12 Funnel w3t 1
FM13 Oiler S 1
FM14 Thread Tweezers xF 1
FM20A  Wrench RARF 1
FM21 Box EHa 1
FM18 Screw Driver ANEEF 1
UY128GAS-11 Needle =Ky 1
FM10 Head Cover PhEE 1
15-26 Spool Pin Bracket (2) 27 #REh 5 1
FL20 Oil Filter IR mER 1

* Ref.No. 41 to 52

..... See the following page

VG-999S-N700-AST-DS



Setting on the Table




THREAD STAND & SUPPORTING BOARD g2 24 27
Ref. Parts Amt .
No. No. Description B 2 #® Req.

41
42
43
44
45
46 FM19 Screw Driver ( Middle ) rh R T 1
47 FM23 Screw Driver ( Small ) ANl Tt 1
48 FM16 Threading Wire RS 1
49 15-24 Wood Screw RiZ4% 3

s Ref.No. 1 to 40

""" See the preceding page.



@@U@«Q

7




Ref.

Z
o

OD\ICDU‘I-bOOI\)—\‘

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

PNEUMATIC CONDENSE STITCH MECHANISM (OPTIONAL) REBXFEMSEGEE) 28
Parts Amt .
No. Description EH B Req .
S047 Connecting Rod (Optional) R (EE) 2
15-30-1 Setting Screw (Short) ( M6 - 1.0 ) (Optione %& JEC BE B E 1R 44 (1REL) 4
G1540 Oil Reservoir Rubber Cushion (Optional) EE#ERB# (iBE) 4
15-33 Hanging Bolt (SM 5/16 - 18 ) (Optional) 28124 (4H) (iEH) 4
S3207 Connecting Rod ER 1
S1627-1  Differential Feed Control Lever EFIEHEIR 1
Sv224 Screw(M4-0.7 x 7) L5 1
S3216 Connecting Rod (Short Optional) ER(E ER) 1
M3002-1  Connecting Rod (long Optional) ERE (R E&)
L0328  Screw(M5-0.8 x 5.4) 82k 1
M3032 Pneumatic Condense Stitch Mechanism REX Zi&#iE1H 1
S045 T-Type Air Connector BE=®ER 1
21-03 Air Regulator FETFR 1
2722 Air Solenoid 21 B HE R (2 KE)(1/8PT ) 1
15-35 Supporting Board Rubber Cushion (Optior [REE X GBI E H (ZER) 8
15-34 Washer (Optional) B (EE) 4
15-36 Nut (Optional) 1208 (EER) 8
15-35 Supporting Board Rubber Cushion REZEGBRERERS 8
M3024 Shaft L2 1
M3123 Bracket EERIER 1
VH32 Collar IEHEERIR 8
1524  Screw(5/32X1) 1R 4% 8
SF231 Screw(M5-0.8x18) R4k 1
21-07 Collar LEHERE 1
21-06 Rubber Cushion HEB® 1
M3021 Bracket L HBER 1
21-2 Trimming Cylider ST 1
NV14 Nut (M8) 4208 (M8) 1
SF228 Screw(M4-0.7x4) R4k 16
19-23 Plunger Connecting Pin R AR B 1
SV223  Screw(M4-0.7x14) 8244 1
M3011-1  Tension Release Lever N AOBBIEE (L) 1
VH51 Washer 7] 2
M3009 Bracket e HEZR 1
M3004  Tension Release Shaft(Left) I 0 R B B () 1
NV12 Nut 1R 4% 1

36

VG-9995-N700-AST-DS



(@]

7

N

" [E oy B " E0Ce o H

00¢1 V2 G0 LOTH ¥ E — B ds ol ar NEE0Go-1 Koxke
00cl J0319d()
166 9 "0¢¢ -
V
N
e .
7 ©
OV
2 %\
L
o1 DO
& S
&
%%/
3 DO
DO
NG \/
© 00$
S I =
(T g N an
SGd- S
é H & .
G2 91 e
06
| &/6
-7
=N
\

H¥ e — 2% e WaEs

6=EV0S

(JOJO| OAJOS OATIP-109IT([ UITM) My Fr by [y &

SI00LN-S6669A

00LN-S6669A

1]






SHING LING. - N8 4 o
e . IWAN @) == TAIWAN
® Eiﬁﬂl%)ﬂ %?ﬂ#% B2KBOERS madely

."\f EXCELLENCE 2012

100% Made in Taiwan  A&F=E8144% ®
SINCE 1989 INDUSTRIAL SEWING MACHINE
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL.-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FERUS SRR E T 2 E) e T 28 = oo B T R e e 1 AU = $ 1 TR B T A e AR
e
VG-999ES-AST-TF-DS VG-888S-TF-AST VG-88SA-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine
e AT A = 1 0 B T B R = FAR S T AmRERR (B 2% E) ST = oL T G BT AR (B | R HE T

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed

Al fE A =2 FL AR S T EfIAE R (212 T)) fefa B B /A2 T ) S T il R Lockstitch Buttonholing Machine
| oo B 1 BREHAR K

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer

G iE A = $t TR S i i e e e R Y — S U AR B A 2 T S T A A rEE N Y =5t AR S AR R






